
Executive Director’s Response to Hearing Requests, TCEQ Permit No. WQ0016373001 Page 1 

TCEQ DOCKET NO. 2025-1295-MWD

APPLICATION BY 
HAYS COMMONS DEVELOPMENT 

INC. FOR NEW TCEQ PERMIT  
NO. WQ0016373001

§ 
§ 
§ 
§ 

BEFORE THE TEXAS 
COMMISSION ON 
ENVIRONMENTAL  

QUALITY 

EXECUTIVE DIRECTOR’S RESPONSE TO HEARING REQUESTS 

I. INTRODUCTION

The Executive Director (ED) of the Texas Commission on Environmental Quality (the 
Commission or TCEQ) files this Response to Hearing Requests on the application 
submitted by Hays Commons Development Inc. for a new TCEQ permit, Texas Land 
Application Permit (TLAP) No. WQ0016373001 (draft permit), which authorizes the 
disposal of treated domestic wastewater (effluent), through land application (via 
surface irrigation of 60 acres of non-public access of land) at the proposed Hays 
Commons Wastewater Treatment Facility and disposal site (collectively “proposed 
facility”) The land application through irrigation is subject to the effluent limitations 
and conditions as described in the draft permit.  

The TCEQ Chief Clerk’s Office (CCO) received timely Hearing Requests (requests) 
from Karen Aboussie, Jonathan Ayres, Hannah Ballou, Alonna Beatty, Stuart Berkowitz, 
Darren Bien, Candace Blake, Philip Brisky, Andrew Brunone, Lydia Bryan-Valdez, 
Elizabeth and Jim Camo, Alfonsi Carlon, Lucia Carracedo, Katie Coyne, Diana 
Cunningham, Joel Depenning, John Dugdale, Erin and Chris Duke, Carol Gordon, 
Brandon and Christian Gaston, Krista and Jason Hall, Gerald Haschke, Jessica Hirn, 
Mark Holloway, Gina Jamison, Tesha Kammerdiener, Joshua Katz, Stacey and William 
Knight, Ken Kurzawski, Aimee Lakey, Scott Lauger, Kelly Lowder, Brenda Lozano, 
Mattia Marinus, Glenda Matthews, Linda and Gerald McKnight, Aedin Meagher, Andrew 
Miller, Eric Moccia, Monica Mugen, Tiffany and Rob Novak, Claudia Ochoa, David 
Patterson, Annalisa Peace, Carol Pennington, Paula Perlman, Kristen Ploeger, Kendra 
Potts, Barbara Reeves, Victoria Rose, Jeff Ross, Matt Ruff, Dustin Seymour, Dane Smith, 
Kyle Sorahan, Darlene and Michael Starr, Alexis Tancredo, Thomas Nichols, Mary 
Tinsley, Annelouise Tookoian, Deborah Trejo, Valerie Trombley, Charles Tuttle, G. 
Waters, Tina and Eloy Valdez, Dale Van Blokland, Carolyn Wood, and Lois Wright.  

The requests from Mr. Bien, Ms. Coyne, Mr. Dugdale, Mr. Katz, Mr. Miller and Ms. 
Trejo, Ms. Peace, and Ms. Rose were submitted by these individuals on behalf of the 
following groups or organizations, Coves of Cimarron’s Homeowners’ Association 
(COCHOA), the Cities of Austin, Buda, and Hays, the Barton Springs Edwards Aquifer 
Conservation District (BSEACD), the Greater Edwards Aquifer Alliance (GEAA), and the 
Save Our springs Alliance (SOS), respectively. 

II. ATTACHMENTS FOR COMMISSION CONSIDERATION

 Attachment A - ED's GIS Maps (2) and Appendix1

1 The requesters’ locations on the ED’s GIS Maps are the locations of the physical addresses 
provided by the requesters in their applicable hearing requests. 



Executive Director’s Response to Hearing Requests, TCEQ Permit No. WQ0016373001 Page 2 

III. BACKGROUND 

A. Application Request 

The Applicant applied for the draft permit to serve the wastewater needs of the 
Hays Commons residential and commercial development, which is proposed to be in 
both Travis and Hays counties. The draft permit authorizes the land application of 
treated domestic wastewater (effluent) via surface irrigation of 60 acres of non-public 
access land at a flow rate not to exceed 0.05, 0.10, and 0.15 million gallons per day 
(MGD) in the Interim I, II, and Final phases, respectively. 

B. Description of the Proposed Facility  

If constructed, the proposed facility will be in the drainage basin of Onion Creek in 
Segment No. 1427 of the Colorado River Basin and will be located approximately 0.25 
miles southwest of the intersection of Farm to Market Road 1626 and State Highway 45 
Southwest in Hays County, Texas. The application indicates that the proposed facility 
will be a membrane bioreactor facility. Treatment units in the Interim I phase will 
include bar screens, an anoxic/equalization basin, a pre-aeration basin, a membrane 
basin, a sludge digester, and a chlorine contact chamber. Treatment units in the 
Interim II phase will include bar screens, an anoxic/ equalization basin, two pre-
aeration basins, two membrane basins, two sludge digesters, and two chlorine contact 
chambers. Treatment units in the Final phase will include bar screens, an 
anoxic/equalization basin, three pre-aeration basins, three membrane basins, three 
sludge digesters, and three chlorine contact chambers. 

The Application indicated that the proposed facility would include a storage pond 
with a total surface area of 5.34 acres and total capacity of 68.67 acre-feet for storage 
of treated effluent prior to irrigation of Bermuda grass and Rye grass during the cool 
season. Application rates for irrigation of the non-public access land must not exceed 
2.80 acre-feet per year per acre irrigated. Table No. 1 below lists across all phases of 
the draft permit the proposed limits and monitoring requirements for flow 5-day 
Biochemical Oxygen Demand (“BOD5”), Total Suspended Solids (“TSS”), Ammonia 
Nitrogen (“NH3-N”), Total Phosphorus (“TP”), Total Chlorine Residual (“TCR”), and Ph. 
The limits are consistent with the TCEQ rules in 30 TAC Chapter 309, and Table No. 1 
of 30 TAC § 309.4. All flow limits are expressed in Million Gallons Per Day (MGD), and 
all pH values are expressed in standard units (SU). Concentration values are expressed 
in Milligrams per Liter (mg/L).  

IV. TABLE NO. 1 EFFLUENT LIMITATIONS  

Parameter/Pollutant Daily Average 7-day Average Daily Maximum Single Grab 

 mg/L mg/L mg/L mg/L 
MGD 0.05/ 0.10/ 0.15 N/A N/A N/A 
BOD5 5.0 10.0 20.0 30.0 
TSS 5.0 10.0 20.0 30.0 
NH3-N 2.0 5.0 10.0 15.0 
TP 1.0 2.0 4.0 6.0 
TCR 1.0 mg/L min. - 4.0 mg/L - 
Ph 6.0 SU - 9.0 SU - 



Executive Director’s Response to Hearing Requests, TCEQ Permit No. WQ0016373001 Page 3 

C. Procedural History

The TCEQ received the application on July 17, 2023, and declared it
administratively complete on September 5, 2023. The Applicant published the Notice 
of Receipt and Intent to Obtain a Water Quality Permit (NORI) in Travis County, Texas 
in the Austin American-Statesman on October 3, 2023. The ED completed the technical 
review of the application on March 12, 2024, and prepared the draft permit. On March 
25, 2024, the ED approved a Public Meeting on the application, and the Applicant 
published a Combined Notice of Public Meeting (NOPM) and Notice of Application and 
Preliminary Decision (NAPD) in Travis County, Texas in the Austin American-Statesman 
on June 12, 2024. On July 16, 2024, the public meeting requested by State 
Representative Erin Zwiener was held in Buda, Texas. The comment period for the 
application closed on July 25, 2024, to ensure that all those that attended the public 
meeting could submit comments.  

V. ACCESS TO RULES, LAWS AND RECORDS

Please see below the applicable rules and regulations for TCEQ permits: 

 All administrative rules: Secretary of State Website: www.sos.state.tx.us
 TCEQ rules: Title 30 of the Texas Administrative Code: www.sos.state.tx.us/tac/

(select TAC Viewer on the right then Title 30 Environmental Quality)
 Texas statutes: www.statutes.capitol.texas.gov
 TCEQ website: www.tceq.texas.gov (for downloadable rules in WordPerfect or Adobe

PDF formats select “Rules Policy & Legislation” then “Current TCEQ Rules” then
“Download TCEQ Rules”)

 Federal rules: Title 40 of the Code of Federal Regulations (C.F.R.)
http://www.ecfr.gov/cgi-bin/text-idx?tpl=/ecfrbrowse/Title40/40tab_02.tpl

 Federal environmental laws: http://www.epa.gov/lawsregs/

For information about this permit application or the permitting process please
contact TCEQ’s Public Education Program at (800) 687-4040 or the website below. The 
TCEQ’s community outreach initiatives which aim to educate the public about 
pollution prevention and water conservation can be found on the Take Care of Texas 
Program’s website below: 

 https://www.tceq.texas.gov/agency/decisions/participation/permitting-
participation

 www.takecareoftexas.org

El aviso de idioma alternativo en español está disponible en (Alternative language 
notice in Spanish is available at):  

 www.tceq.texas.gov/permitting/wastewater/plain-language-summaries-and-
public-notices

Commission records for this facility are available for viewing and copying at TCEQ’s 
central office in Austin 12100 Park 35 Circle Building F 1st Floor (Chief Clerk’s Office 
(CCO)) for the current application until final action is taken. Some documents located 
in CCO may also be found in the Commissioners’ Integrated Database.  

 www.tceq.texas.gov/goto/cid

The permit application has been available for viewing and copying at the Kyle 
Public Library located at 550 Scott Street, Kyle, Texas 78640 since publication of the 
NORI. The final permit application proposed permit statement of basis/technical 

http://www.sos.state.tx.us/
http://www.sos.state.tx.us/tac/
http://www.statutes.capitol.texas.gov/
http://www.tceq.texas.gov/
http://www.ecfr.gov/cgi-bin/text-idx?tpl=/ecfrbrowse/Title40/40tab_02.tpl
http://www.epa.gov/lawsregs/
https://www.tceq.texas.gov/agency/decisions/participation/permitting-participation
https://www.tceq.texas.gov/agency/decisions/participation/permitting-participation
http://www.takecareoftexas.org/
http://www.tceq.texas.gov/permitting/wastewater/plain-language-summaries-and-public-notices
http://www.tceq.texas.gov/permitting/wastewater/plain-language-summaries-and-public-notices
http://www.tceq.texas.gov/goto/cid


Executive Director’s Response to Hearing Requests, TCEQ Permit No. WQ0016373001 Page 4 

summary and the ED’s preliminary decision have been available for viewing and 
copying at the same location since the publication of the Combined NOPM & NAPD. 

The ED has determined that the proposed permit, which establishes the conditions 
under which the proposed facility must operate, if issued, meets all statutory and 
regulatory requirements and is protective of the environment, water quality and 
human health. However, if individuals wish to file a complaint about the proposed 
facility concerning its compliance with the provisions of its permit or with TCEQ rules, 
the TCEQ’s Office of Compliance and Enforcement (OCE) should be contacted. The TCEQ 
Regional OCE Office in Austin Texas (Region 11) may be contacted at (512) 339-2929 or 
the statewide toll-free number at 1-888-777-3186 to address potential permit 
violations. In addition, complaints may be filed electronically through the link to the 
TCEQ’s compliance website below or sending an email to:  

 complaint@TCEQ.Texas.gov

 www.tceq.texas.gov/compliance/complaints

If an inspection by the TCEQ finds that the Applicant is not complying with all 
requirements of the proposed permit or that the proposed facility is out of compliance 
with TCEQ rules, enforcement actions may arise. 

VI. EVALUATION OF HEARING REQUESTS

Because the application was received after September 1, 2015, and declared 
administratively complete after September 1, 1999, it is subject to both the procedural 
requirements adopted pursuant to House Bill 801 (HB-801), 76th Legislature, 1999, and 
requirements of Senate Bill 709 (SB-709), 84th Legislature, 2015, which are 
implemented through the TCEQ rules in 30 TAC Chapters 39, 50, and specifically 55, 
the TCEQ’s Contested Case Hearing rules. 

House Bill 801 established statutory procedures for public participation in certain 
environmental permitting proceedings, specifically regarding public notice and public 
comment and the Commission’s consideration of hearing requests (Requests). The 
Commission implemented HB 801 by adopting procedural rules in 30 TAC chapters 39, 
50, and 55. Senate Bill 709 revised the requirements for submitting public comment 